Al 8

(TEST REPORT)

A

ktli

U IEAHY
Korea Testing Laboratory

AAEAM WE  17-015676—05—1

Report No.

o]zl 1)/ 0Z 5)

Page of Pages

\\.\.ll]ut”

i'? I,

“\g
>
AT

1"\
’I/"li

/"'h.}u\“\

1.9 3] & (Client)

Al #F
A& 3 A (Manufacturer) :
H (Model Name) :
WHZ (Serial Number) :
El (Remark) :

¥ (Description) :

L)

A=
71

. A8717t (Date of Test) :

3. ANEALEE/EZA/A B (Test Sample)

AL A8 29X

CEERER

SCAP—-6

20173 044 064 ~ 20179 04€ 14

A ETFE/H (Test Standard/Method) :

AN ¥ 87 (Testing Environment)

IEC 60529: 2001

2% (Temperature) :

. A 823} (Test Results) :

(0 179 et o e, = 5% (Humidity) :

2 & (IP66)

7] & 3 (Name) : A zxelA=
F A (Address) : BA7]1x AdA 9T EEQE4573H2 14
2Z]dA} (Date of Receipt) : 2017. 03. 14.

2. A8 3 A2 85 (Use of Report) : IEC 605299 W Z IP &3 ol g

(38 +2)%R.H.

H] 3 (Note) : 1. 0] A& M= 22|27} A& 5 A Eeoll Qg AlPEAo]n,
(The test results contained apply only Lo the test sample(s) supplied by the client)
2. 42 9] A1 B2 Qo] RAAM) AP 2o ANE Baw @ & AgUnh
(This test report shall not be reproduced in ful] or in part without approval of the KTL in advance.)
ol o1 |[B8 A (Tested by) 7= 3 YA (Technical Manager) S
= A f
Affirmation |y o (Name): 3= %Signsalure) 4 % (Name): RRE © (Signature)

9 ANAE FANDABJAB AL A A5 FA A NG S FFAY7) P ZRE 2ALE Hobel Uie AP AsYu)
(The above test report is the accredited test results by Korea Laboratory Accreditation hcheme which signed the ILAC—MRA.)

2017. 04. 18.

#2 Q7T A :
Accredited by KOLAS. Republic of KOREA

oMY SAIY

MEEHA FETF A ‘:31267—1 87( 87, Digital—ro 26—gil, Guro—gu, Seoul, KOREA )

Tel.02-860—-1537 Fax.02-860—1549

FP202-01-03




AAA ¥W3F : 17-015676—05-1
Report No.
‘t SHZAOI| A !
k I ?orea?e:t:ng Labor:t.ary 3:’%]0];{] ( 2 )/( 50 )

Page of Pages

1. AFHANQ v S W L O A L 3
1.1 A& 4
1.2 AlEAR
1.3 A8%H

3. AFE FAH] B2 e L SRERRAL ot ety TR v WIS s e G e e e R 4

B -2 - 3 1 O 1 AU Uk L s L 5

FP202-02-02




I AL 2
NAM ¥ME : 17-015676-05-1[} X7
! Report No. 9‘«‘__’_\\5//_/
T AT S AN

Korea Testing Laboratory ﬁ];’l;] Df(PEgE)S/ i %‘ﬁ .
1. AEAL

L1l st
£ Alde TIEC 60529: 2001 & & 83
1.2 Al 83K

e © RAETA W 295

ol TR J SCAP—6

- A5

A7 121 mm X 195 mm

(2% 1: 9]

1.3 A8 8A
¢ 22X Gallrit=lln o210 '@
R =i : (38 = 2) % RH.
< o7t (100.1 £ 2.0) kPa
1.4 Z3 A
g g,

EE202=02-02




dEA As
Report No.

Helxl (4 )/(F 5)

Page of Pages

17-015676-05-1
UM ISAHY

Korea Testing Laboratory

ktl

=R} P Alg= 4 3
201 HMMI%EE
A P8 AR TFEA elo]o) FAXE: 50 ym
e APE FHEZF FFEA #olo] A 75 pm
o A EMY FAHRA] ok 2 kg/md
7{]1%‘@4" T ] g/m
NE DA B2 6 |22 94AANEYE g
A%o) hgt BT e A= &R ek 890 cm?
. *1331 WHerel: —2.00 kPa(—200 mmH.0)
« AEY F7] FY=: 0.10 L/min
« AR —1 &7 din] Aztg F7) F9&: 6.74 H)
o AEAZE 8 h
2.3 HFAExA
o =2 HE FHA: 125 mm
Ll e =AY F2: (100 £ 5) L/min
A25QF = = 2 > ==n = 2] o] %
e HA TEe FHEY =Z=2HE 25 m HBolA & XA
A9e I 6 217 120 mm 93 A3
FE By H5 $ = al:
;ﬂ e s oA AR FHE7LA 2] A 2.8 m
2.4 A H S
o AlEAIZE: 3 min
3. ALE Fn) EE
a4 m = A = 3] A+ 2473 ICP ¥i% oA g AR X 37 #H
2555 A TESTO Testo 622 ICP201408%2| 2016. 05. 10 KTL
H o] 78 2] 5 MITUTOYO CD—-20APX ICP20160207 | 2016. 05. 19 KTL
H A F2FA
= KOMETER GA—101 ICP20150325| 2016. 05. 13 DDHT
(A8)
o EH {2 A 2
(2852 A 8 7)) DWYER RMA—-13-S8SV |[ICP20150336| 2016. 05. 11 KEL
FP202-02-02

x

'l

N MEES 203CaUT




k‘t I SrRMRZ|SAY
Korea Testing Laboratory

B3H W2 : 17-015676-05-1f | <N
Report No. M
T~

STl Bl S Bi

Page of Pages

4. A@ALL

[293: IP 6X]

i
|

(¥ 4: IP X6]

FP202-02-02

[
\

.254. = 4—:

#9013




